
Biosolids Master PlanBiosolids Master Plan

Prepared forPrepared for

The City of HamiltonThe City of Hamilton

Public Works Department

Water & Wastewater Division

Public Works Department

Water & Wastewater Division

Final ReportFinal Report

Prepared by

August 2007

Hydromantis, Inc.
Consulting Engineers



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    i

Executive Summary 

Through a Master Planning approach under the Municipal Engineers Association’s 

(MEA) Municipal Class Environmental Assessment (Class EA) process, a long-term 

strategy for the environmentally sustainable, reliable, and cost-effective management of 

the City of Hamilton’s biosolids was identified. 
[...]
Consultative communications to explore potential strategic cooperative opportunities and 

initiatives were undertaken throughout the BMP process with the following entities: 

• The Regional Municipality of Peel 

• The Regional Municipality of Halton 

• The Regional Municipality of Niagara 

• Hamilton/Niagara Wasteplan 

• Terratec 

• N-Viro 

Documentation related to these consultations is provided in Appendix C. 

1.4.2.2 Public Information Centres  

Public Information Centres (PICs) were held in Phase 1 at three City locations during 

March 2005 and in Phase 2 at two City locations during September 2006.  Notices for 

each PIC were placed on the City website and in the Hamilton Spectator (Appendix B).  



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    10 

The first PIC engaged the public in the identification of the problem/opportunity for 

biosolids management. The second PIC presented long term biosolids management 

alternatives and invited public input for the development of the preferred alternative. 

Appendix B provides the presentations for each PIC, brochures provided, the signed- in 

attendees at each PIC and written input from the attendees. 

1.4.2.3 Regulatory Agencies  

Regulatory agencies and relevant Ministries were notified and consulted throughout the 

BMP process.  The notification mailing list and records of correspondence are provided 

in Appendix B.  Feedback has been supportive of the Master Plan and the Master 

Planning process.   

1.4.2.4 Technical Steering Committee  

The TSC membership included members from the City’s Public Works Water and 

Wastewater Division, including Mr. Chris Shrive (City Project Manager), Mr. Dan 

Chauvin, and Mr. Jim Harnum. 

1.4.2.5 Consultant Project Manager and Team  

Mr. Joe Stephenson, Hydromantis, Inc. was project manager and Mr. Mike Newbigging, 

Hydromantis, Inc. was alternate project manager. Key staff specialists from Hydromantis, 

XCG and Malcolm Pirnie were provided.  In addition, Dr. Mel Webber and Dr. Tom 

Bates, both soil and crop specialists with a complete understanding of the issues 

surrounding biosolids application to land, were an integral part of the consultant team. 

1.4.3 Public Works Committee and Council 

The documentation describes the Preferred Biosolids Management Strategy produced 

following the technical assessment described above and through further application of the 

SAC’s criteria and evaluation screening process on the recommended biosolids 

management strategies. The recommended strategies and an approach to their further 

evaluation were presented to the City’s Public Works Committee in March 2007 through 

an Information Update Subsequent to further evaluation, the resulting preferred BMP 

management strategy was brought before the Committee of the Whole for approval in 

August 2007. Related documents and presentations are provided in Appendix D. 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    11 

 

1.5 Environmental Assessment for the Combined Sewer Overflow and 
Woodward Avenue Wastewater Treatment Plant (WWTP) Expansion 

Phase 3 of a concurrent Schedule C Environmental Assessment process for the Combined 

Sewer Overflow and Woodward Avenue Wastewater Treatment Plant (WWTP) 

Expansion (the Woodward WWTP Expansion) is ongoing. Considering that any 

alternatives are likely to be located at the Woodward Avenue WWTP site, (except for any 

storage facilities which due to the size would need to be sited elsewhere in the City), 

integrative detailed design of the preferred BMP alternative and its footprint may be 

studied in collaboration with that project to ensure that future plant expansion processes 

are adequately sized and configured. It is imperative that any biosolids handling solution 

arising from the BMP be effectively incorporated into the overall Woodward Avenue 

WWTP footprint.   

 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    12 

2.0 WASTEWATER TREATMENT AND CURRENT STATUS OF BIOSOLIDS 
MANAGEMENT 

 

The City of Hamilton is served by three Wastewater Treatment Plants (WWTP), 

Woodward Avenue WWTP, Waterdown WWTP and Dundas WWTP.  The average 

wastewater flow rates treated at each of the facilities are presented in Table 1.  The 

Dundas and Waterdown facilities are small relative to the Woodward facility, together 

totalling approximately 5% of the flow treated by Woodward.  A detailed discussion of 

the current status of the City of Hamilton’s biosolids management is provided in 

Appendix A (Technical Memorandum 1).  

Table 1  Treatment Capacity of Hamiliton's Wastewater Facilities 

Facility Average Day flow* 
(m3/d) 

Fraction of Design 
Capacity (%) 

Dundas WWTP 15,326 84 
Waterdown WWTP 2,877 106 
Woodward Ave. WWTP 345,587 84 
*:  Average of 2002 and 2003 

 
2.1 Wastewater Treatment Plant Descriptions 
 

A brief description of the Dundas, Waterdown and Woodward WWTPs is provided in 

this section.  The Woodward Ave. WWTP is by far the largest WWTP in the City and 

handles the solids generated at all three City facilities. 

2.1.1 Dundas WWTP 

The Dundas WWTP is located in the former Town of Dundas (now part of the City of 

Hamilton) and services a population of approximately 40,000 people.  Final treated liquid 

effluent is discharged to Cootes Paradise via Desjardin’s Canal.  A picture of the Dundas 

WWTP is shown in Figure 2. 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    13 

  

Figure 2:  Dundas WWTP 

Preliminary treatment of the raw sewage consists of screening and grit removal.  The 

wastewater is dosed with ferrous chloride for phosphorus removal and is split between 

two process trains referred to as Plant A and B.  The design capacity of Plant A and B are 

6,100 m3/d and 12,100 m3/d, respectively.  Both Plants A and B treat wastewater in the 

same manner:  primary sedimentation, followed by aerobic biological treatment and 

secondary clarification.  Disinfection of each plant’s effluent with gaseous chlorine 

occurs on a seasonal basis from May 15 to October 15.  Following disinfection, effluent 

from Plant A and B is combined.  A tertiary sand filter polishes the combined effluent 

prior to final discharge. 

Grit and screenings removed from the raw sewage are transported by truck to the 

Glanbrook Landfill.  Waste activated sludge (WAS) produced in the aeration tanks is 

pumped back to the headworks of the WWTP and co-thickened in the primary clarifiers.  

Settled sludge from the primary clarifiers is currently pumped to an on-site, covered 

holding tank.  The tank has a volume of 713 m3.  The sludge is trucked to the Woodward 

Avenue WWTP for further processing.  



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    14 

2.1.2 Waterdown WWTP 

The Waterdown WWTP is an activated sludge process with tertiary treatment.  It has a 

rated capacity of 2,720 m3/d, is located in the former Town of Waterdown (now part of 

the City of Hamilton) and services a population of approximately 5,500 people.  Final 

treated liquid effluent is discharged to Grindstone Creek.  Figure 3 shows a picture of the 

Waterdown WWTP. 

 

Figure 3:  Waterdown WWTP 

Preliminary treatment of the raw sewage consists of screening and grit removal.  

Wastewater is dosed in the grit chamber with ferrous chloride for phosphorus removal 

and is subsequently split between two process trains referred to as Plant A and B.  Both 

Plant A and B treat the wastewater in the same manner:  primary sedimentation, followed 

by aerobic biological treatment and secondary clarification.  Disinfection with gaseous 

chlorine is practiced year round on the secondary effluent from each Plant.  Following 

disinfection, effluent from Plant A and B is combined.  A dual media filter comprised of 

sand and anthracite polishes the combined effluent prior to discharge. 

Grit and screenings removed from the raw sewage are transported by truck to the 

Glanbrook Landfill. 

Waste activated sludge (WAS) from the aeration tanks is pumped back to the primary 

clarifiers and co-thickened with the primary sludge.  Settled sludge from the primary 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    15 

clarifiers is currently pumped to an on-site covered holding tank.  The tank has a volume 

of 370 m3.  The sludge is later trucked to the Woodward Avenue WWTP for further 

processing. 

2.1.3 Woodward WWTP 

The Woodward Avenue WWTP is a conventional activated sludge process.  Solids 

treatment consists of waste activated sludge thickening, anaerobic digestion, and 

dewatering.  The Woodward Avenue WWTP has a rated capacity of 409,000 m3/d, is 

located in the City of Hamilton and services a popula tion of approximately 380,000 

people.  Final treated liquid effluent is discharged to Hamilton Harbour via Red Hill 

Creek.  Figure 4 shows the influent pumping station at the Woodward Ave. WWTP. 

 

Figure 4:  Woodward Avenue WWTP 

 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    16 

Preliminary treatment consists of screening and grit removal.  The influent raw sewage is 

dosed with ferrous chloride in the influent channels for phosphorus removal.  Following 

preliminary treatment, the flow is directed to primary clarifiers.  Primary effluent is split 

between two secondary treatment trains, referred to as the North and South Plants.  The 

North Plant provides two-thirds of the total treatment capacity of the plant (273,000 

m3/d), while the South Plant provides the remaining one-third of the capacity (136,000 

m3/d).  Both Plants treat the primary effluent in the same manner:  aerobic biological 

treatment followed by secondary clarification.  Gaseous chlorine is used to disinfect each 

Plant’s secondary effluent, occurring on a seasonal basis from May 15 to October 15.  

Following disinfection, effluent from the North and South Plant is combined and 

discharged to Hamilton Harbour via Red Hill Creek. 

Grit and screenings removed from the raw sewage are transported by truck to the 

Glanbrook Landfill.  Scum from the primary clarifiers is removed by skimmers, 

concentrated, and sent to a landfill.  The raw sludge is pumped to the primary digesters.  

Waste activated sludge from both the North and South plant is pumped to three gravity 

belt thickeners (GBT).   

Sludge from the Dundas and Waterdown WWTPs is discharged from the trucks to a 

sump and pumped directly to the primary digesters. 

All sludge is treated by anaerobic digestion in two stages.  A total of 8 digesters exist on-

site for sludge stabilization; however, not all digesters are in service.  Following the 

recent conversion of a secondary digester to a primary digester, the North Digester 

Complex consists of 3 primary digesters and 1 secondary digester.  The South Digester 

Complex consists of 2 primary digesters and 2 secondary digesters.    Each digester has a 

diameter of 32 m and volume of 8,050 m3.  The primary tanks have fixed covers, are 

mechanically mixed, and operate under mesophilic conditions at a target temperature of 

approximately 35ºC. 

Following digestion, the biosolids are dewatered using centrifuges.  Pumps transfer 

biosolids from the holding tank to each dewatering unit.  Belt conveyors transfer the 

dewatered biosolids cake to storage.   



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    17 

Dewatered biosolids are stored temporarily in live bottom bins at the Woodward Avenue 

WWTP prior to transport off site.  Dewatered biosolids are stored off-site at the Power 

Grow Systems Facility in Niagara Region.  The storage facility is currently leased and 

operated by Terratec (a subsidiary of American Water Services Canada Corp. or AWS) 

and provides an area of 6.6 ha that is approved by the Ministry of the Environment for 

storage, transport, processing, and composting of non-hazardous waste.  Storage of the 

biosolids occurs during the winter months and when the biosolids cannot be land applied.  

2.2 Biosolids Production Rates 

The mass of solids transported from the Dundas and Waterdown WWTPs to the 

Woodward WWTP is presented in Figure 5.  The Dundas WWTP contributes 3.95 dry 

tonnes/d of solids to the anaerobic digestion system at the Woodward Avenue WWTP.  

This represents 4.4% of the total solids.  The Waterdown facility contributes 0.75 dry 

tonnes/d or 0.9% of the total and the Woodward facility contributes 84.5 dry tonnes/d or 

94.7% of the total.  The Woodward value was estimated and is higher than the reported 

value.  There were inconsistencies when a biosolids mass balance was completed, but the 

estimated value is considered representative of the actual production.  

Woodward
84.5 dry tonnes/d

Waterdown
0.75 dry tonnes/d

Dundas
3.95 dry tonnes/d

 

Figure 5:  Source of Solids From Hamilton's Three WWTPs 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    18 

 

After anaerobic digestion and dewatering of the biosolids, the annual average dewatered 

biosolids production is approximately 54,000 wet tonnes per year (based on the Annual 

Operating Reports for the Woodward Avenue WWTP for 2002 and 2003).  The reported 

two-year average total solids (TS) concentration in the dewatered cake was 23.2 percent 

dry solids, and the volatile (VS) concentration was reported as 52 percent of the TS.  

Based on the 2002 and 2003 haulage reports, the average dry solids production is 

approximately 34.6 tonnes/day or 12,629 tonnes/year. 



City Of Hamilton Biosolids Master Plan 
Final Report 

Hydromantis, Inc. 
August, 2007 

 

    19 

3.0 REQUIREMENTS FOR BIOSOLIDS MANAGEMENT IN ONTARIO 
In Ontario, both federal and provincial regulations apply to the management of biosolids.  

The applicable regulations are dependent on the technology being utilized; however, 

since biosolids are considered to be waste and waste is a Provincial responsibility, most 

of the regulations that apply to biosolids are Provincial.  Biosolids may be governed in 

part by federal regulations if they are processed to a saleable product.  For example, in 

the case of alkaline stabilization, the product, if it meets certain criteria, may be governed 

under the federal Fertilizer Act.  A detailed regulatory review is provided in Appendix A 

(Technical Memorandum 6).  

In order to operate a facility, approvals must be obtained, including approvals for 

activities such as construction, discharge to air, discharge to water, land application to 

approved sites, transport of materials and operation of a facility.  In Ontario, biosolids are 

generally regulated by the Environmental Protection Act (EPA), the Environmental 

Assessment Act (EAA), the Nutrient Management Act and the Ontario Regulation for 

Waste Management (O. Reg. 347).  Federally, the Fertilizer Act is mostly applied to 

products derived from biosolids. 

Currently, anaerobically digested biosolids from Hamilton are applied to agricultural 

land.  In order to apply,  biosolids must meet quality standards, including digestion time 

and temperature, and metal concentrations.  A total of eleven heavy metals are required to 

be monitored.  The regulations dictate maximum application rates, frequency and 

preclude application if soil conditions do not meet certain criteria (e.g. soil metal 

concentrations cannot exceed prescribed levels).  Application restrictions are also 

dictated depending on the agricultural crop and the time before crop harvest.  The land on 

which biosolids may be applied must be approved by the regulators through a Certificate 